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Tab.l The primary components of ferronickel slag
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Tab.2 The mechanical properties of steel

WAERER/ R/ B B 5 3/ HLME R/
mm (Nemm ?) (Nemm %) (Nemm ?)
4.5 391 533 1.97X10°

and cement %
AP Sio, CaO  ALO; MgO Fe,0, SO, Al
FNS 3747 2482 21.37 10.53 1.72 0.32 3.77

KR 21.69 62.55 4.38 2.05 3.3¢ 2.89 3.10
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Fig.2 Dimensions and details of specimens (unit:mm)
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Tab.3 The specimen list and test results summary

ROEHE MKW N/N, /% f./(Nemm *) J5iEMii/kg & E/kKI E/k] E/E F,/kN F,/kN T,/ms A,/mm
RP70-5 0.2 70 37.7 330 1.38 162 123 076 1177 165 22 52
RP70-7 0.2 70 37.7 330 1.38 227 142 0.63 1357 153 25 66
RP70-9 0.2 70 37.7 330 1.24 291 171 059 1559 147 31 97
RN70-5 0.0 70 37.7 330 1.38 162 13.0 080 1113 139 28 53
CP5 0.4 0 41.8 330 1.24 162 127 078 1205 181 22 50
RP30-9 0.2 30 51.0 330 .02 29.1 166 057 1619 154 30 105
CP-9 0.2 0 41.8 330 1.21 291 163 0.56 1571 157 29 91
RP70-6.1 0.2 70 37.7 380 1.38 227 157 0.69 1308 167 29 73
RP70-5.4 0.2 70 37.7 430 1.38 227 151 0.67 1250 148 29 72
RP100-5 0.2 100 46.9 330 111 162 115 071 1192 183 22 49
RP30-7 0.2 30 51.0 330 0.91 227 144 063 1329 164 26 70
N,=0.9A, f.(1+ af) (6<1) (1) BLA 200 BE R 14.5 mo 32800 P o 43 ) FH R 22 e 4
N,=09A. £ (1+ JE+&) (6>1) (2) JE R A S A T LA A P B, AR 1) - 1A TR) B

E=A /A . (3)
oo N, O B TR BE 1 AT il R R R ) 5 & B9 A TR
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J1o thii BB E = mgh, V& HE 1Y 5 ) 558 3 0
o, Horh o g VR T 5 g O N 5 A Ry 7K R
T
1.3 RXEEMMEFRX

YR E WA 3R . TEEEH % H 7 m R
W PR UEAE op o o AR b I R AL TR R B

& # p (5 R S | C EE B RN ) A% SRR = A A .
T F T i T 7E 230~980 kg 1 B N R 8 | v FE IR 56

AT
T e
(b) IR E R
(b) Schematic diagram of the test device
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Fig.3 Drop hammer impact test device
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|
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(e) The drop hammer continues to move upward after leaving
the specimen (35 ms)
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Fig.4 TImpact process of drop hammer on specimen
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Fig.5 Failure mode and residual deformation curve of RP70

series specimens
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Fig.6 Local failure modes of CP-9 and RP30-9 specimens
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Fig.7 Time history curve of impact force
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Fig.10 Impact energy effect
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Fig.12 Energy absorption rate of whole bending deformation

of each specimen
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